

**TECHNICAL REPORT**

|   |                  |                     |            |
|---|------------------|---------------------|------------|
| <b>Description of samples received:</b> | Chamois leathers | <b>BLC Job ref:</b> | QS078 2740 |
| <b>Unique customer reference:</b>       | 555 - A          | <b>Page:</b>        | 1 of 1     |

**ADDITIONAL INFORMATION**

|                            |                   |                            |             |
|----------------------------|-------------------|----------------------------|-------------|
| <b>Contact name:</b>       | Robert Margossian | <b>Date work received:</b> | 27/05/08    |
| <b>Customer Order No:</b>  | Robert Margossian | <b>Date out:</b>           | 10/06/08    |
| <b>Registration Number</b> | 001               | <b>Specification:</b>      | QualitySure |

**QUALITYSURE LEATHERMARK TEST REPORT  
CHAMOIS 555A**

| Test                                 | Method                          | Requirement  | Results | Pass/Fail   |
|--------------------------------------|---------------------------------|--------------|---------|-------------|
| Chamois oils and fats soluble in DCM | Method 4 of BS 1309:1974        | 15% Maximum  | 12.6 %  | <b>Pass</b> |
| Chamois sulphated total ash          | Method 6 of BS 1309:1974        | 24% Maximum  | 4.1 %   | <b>Pass</b> |
| Chamois total oils, fats and ash     | Methods 4 and 6 of BS 1309:1974 | 35% Maximum  | 16.7 %  | <b>Pass</b> |
| Chamois pH                           | Method 9 of BS 1309:1974        | 5.0 to 10.5  | 7.32    | <b>Pass</b> |
| Chamois water absorption             | BS6715:1991 Appendix B          | 375% minimum | 573.2 % | <b>Pass</b> |

All results with the exception of the pH value have been expressed as a percentage of fat free leather containing 14% moisture.

**Conclusions**

The sample tested has complied with the requirements for chamois leather according to the QualitySure specification for Chamois and as such is eligible for use of the QualitySure Certified Trademark.

No further testing has been carried out.

|  |  |                                   |                                      |
|--|--|-----------------------------------|--------------------------------------|
| <b>To:</b> Robert Margossian<br>Dermatech International Ltd<br>Unit 5<br>Hampstead Gate<br>1A Frogna<br>London,<br>NW3 6AL | <small>This report is based on observations which have been related to information supplied, but on the distinct understanding that neither BLC nor any Officer of BLC is legally responsible therefore. Should any material facts have been withheld, the report may be invalid. Stable samples will be disposed of after 6 months unless otherwise instructed.</small> | Janet Hardwick<br>Head of Section | Tori Moreno Cruse<br>Testing Manager |
|--|--|-----------------------------------|--------------------------------------|

g:\users\general\tech\2007-2008\d\dermatech international ltd\qs078 2740\qs078 2740 report dermatech.doc